
AGENDA ITEM # 24a

24a-1



McLaughlin Water Engineers, Ltd. 2300 15th Street, Suite 220 Denver, CO 80202 T 303.964.3333 F 303.964.3355

December 8, 2009

The City of Steamboat Springs
c/o: Mr. Philo Shelton, Director of Public Works
137 10th Street
P.O. Box 775088
Steamboat Springs, Colorado 80477

RE: LETTER OF TRANSMITTAL – EXECUTIVE SUMMARY
WATER AND WASTEWATER MASTER PLAN UPDATES

Dear Mr. Shelton:

Submitted attached are the Water and Wastewater Master Plan Updates, revised to include
staff review comments. The Master Plans should serve as a long range planning tool for the
City’s water and wastewater systems, providing guidance for implementing capital
improvements to provide system reliability and meet future growth needs.
[...]
plant capacity of approximately 12 MGD. The plant is considered to be in good

condition and is well maintained. It has been planned for logical expansion to an

ultimate capacity of 12 MGD through the addition of six filter trains.

24a-21



III-2

Yampa River Infiltration Gallery System

The Yampa River Infiltration Gallery System, located in the southwest corner of

the City, is predominantly used to meet peak summer demands. The system

consists of:

 Three horizontal infiltration galleries constructed in the late 1980’s, one

owned by the City and two by the District. The galleries were constructed

in the river alluvium at a reported depth of 25 to 30 feet.

 Raw water pumping for each gallery.

 A treatment plant, constructed in 1998, for iron and manganese removal,

utilizing oxidation and filtration.

 Chlorine disinfection.

 Treated water pumping into the distribution system.

 Backwash waste disposal to the sanitary sewer system.

The Yampa Gallery System has the capacity of 1.8 MGD; the filter plant has

been rated at 2.0 MGD. The City’s Yampa capacity is 0.8 MGD.

The City and District have initiated evaluation and planning for increasing the

treated water capacity of the Yampa system supply to about 3.5 MGD. A

memorandum report, Civil Design Consultants (CDC), June 2009, reviewed the

existing system capacities and recommended further evaluation/improvements to

increase capacity. The report identified a sustainable yield of 1.8 MGD for the

infiltration galleries and the probable need for additional treatment for

iron/manganese removal. It was concluded that physical expansion of the

supply was achievable but would require construction of additional infiltration

galleries and associated raw water pumping, additional treatment and finished

water pumping. It recommended pilot testing to verify the maximum existing

filtration capacity. It was also noted that the existing treatment plant and site did

not provide for expansion of capacity; i.e., addition of treatment capacity will

likely require land acquisition.

TRANSMISSION/DISTRIBUTION SYSTEM

The City also owns and maintains approximately 59 miles of water mains. Pipe

materials predominantly include cast iron, ductile iron and PVC. These pipelines

have been installed over the last 100 years, and added to and repaired as

growth and maintenance have required. The mains are generally in reasonable

condition, consistent with their age. Note that the expected life of existing ductile

24a-22



III-3

iron pipe installed in west areas of the City has been shorter than typical due to

the corrosive soils west of the City; therefore, PVC pipe is the preferred material

in these areas.

STORAGE

The City is served by 5 storage tanks, with a combined total volume of 4.5 million

gallons (MG), which provide water to meet peak demands and fire

flow/emergency reserve. The Fish Creek WTP Clearwell and Skyline Tank

capacity are shared with the Mt. Werner Water District. The WTP Clearwell

serves both the City’s Fish Creek Upper Zone and the District’s Middle Zone.

The Willett Tank, using a two-way metering system, feeds water to the City’s

Main Zone or the District’s Low Zone, depending on the energy gradient.

Ownership of the Steamboat II Tank is also shared with the Steamboat II

Metropolitan District. Table III-A following sets forth total tank capacities, the

City’s share of ownership and associated data. The tanks are considered to

be in generally good condition.

Table III-A Existing Water Storage Tanks

Tank Name

Total

Capacity

(Gallons)

City

Capacity

(Gallons)

Base

Elevation

(ft.)

Overflow

Elevation

(ft.)

Tank

Diameter

(ft.)

Fish Creek Plant 2,000,000 1,000,000 7166 7187 130

Willett Heights 1,000,000 1,000,000 7001 7018 100

Fish Creek Falls
Road 250,000 250,000 7257 7274 50

Skyline 250,000 125,000 7452 7470 50

Steamboat II 1,000,000 500,000 6866.7 6885.7 93

Total 4.50 MG 2.875 MG

PRESSURE ZONES

The existing pressure zones include:

The East City High Zone providing service to approx. elevation 7326,

The Fish Creek Upper Zone providing service to approx. elevation 7170,

The City Main Zone providing service to approx. elevation 6913 and a

small pressure reduced zone at the Riverside Subdivision.

24a-23



III-4

SECTION IIIS

EXISTING WASTEWATER SYSTEM

WASTEWATER COLLECTION

Gravity Collection System. The collection system includes approximately 57

miles of sewers. The various types of pipeline materials used include Polyvinyl

Chloride (PVC), Vitrified Clay Pipe (VCP), Ductile Iron Pipe (DIP) and Fiberglass

Pipes (Flexstran). Information on the condition of trunk sewers was obtained

from City staff. The City has an ongoing televising, cleaning and maintenance

program, with much of the information on the condition of existing sewers

obtained from the TV logs.

Most reaches of the interceptor pipelines are installed in low lying areas near the

river and where shallow groundwater is likely to be encountered. The potential

for significant I&I is very high for the interceptor sewer pipelines and manholes, a

problem which is exacerbated since much of the older interceptor sewer is

constructed of VCP pipe, which has more numerous joints on a joint per lineal

foot of sewer basis than PVC pipe. Additionally, brittle (rigid) pipe materials such

as VCP typically have a greater potential for I&I problems associated with cracks

in the pipe itself. Smoke testing and inspections by City staff have also identified

roof drains and sump pump connections.

Steamboat II Lift Station. A wastewater lift station is provided to pump sewage

from the 10” Steamboat II sewer pipeline which crosses under the Yampa River

to the pretreatment building. Flows from various plant drains and sewers are

also piped to the lift station. The lift station generally contributes about 5% of the

total plant’s influent flow during dry weather flows; however, flows in excess of

10 percent have been recorded during excessive I/I events.

This lift station consists of a wetwell and drywell that are each about 29’ deep. A

slide rail-mounted screen basket is located on the 10” sewer as it enters the

wetwell to remove large solids from the flow. Two 15 HP centrifugal non-clog

pumps, each pump with a nominal rating of 600 gallons per minute (0.864 MGD)

are located in the drywell. An 8” force main transfers flow from the lift station to

the pretreatment works. Flow velocity in the 8” pipe is about 3.8 feet per second

24a-24



III-5

at the 600 gpm flow rate. The pumps have emergency standby power and will

continue to function in the event of a power failure.

Design criteria calls for each pump to be sized for peak flows, providing full

redundancy. The lift station is essentially at capacity based on recorded peak

wet weather flows of about 845,000 gpd.

Use of the slide rail-mounted screen basket is potentially dangerous and overly

cumbersome. If the basket is left in place and becomes excessively plugged, a

backup of the 10” sewer pipeline under the Yampa River could occur and cause

a backup of the gravity sewers from Steamboat II.

WASTEWATER TREATMENT

The Steamboat Regional WWTF was constructed in 1981 with an original design

capacity of 2.5 MGD. Aerated lagoon treatment systems, which were then in use

by the City of Steamboat Springs, Mount Werner Water and Sanitation District,

and Steamboat II Water and Sanitation District, were removed from service when

the new plant was commissioned.

Improvements were made in 1988 to increase the effective capacity of the

secondary clarifiers. These improvements allowed for the increase of the

WWTF’s permitted capacity to 3.4 MGD/6.0 MGD (dry/wet weather). Additional

improvements were constructed in 1996 to replace the mechanical bar screen

with a new unit having finer spacing and to provide additional interim tankage for

aerobic sludge digestion. The last major expansion was completed in 2001

increasing the permitted capacity to 5.0 MGD (July through February) and 7.5

MGD (March through June). Permitted peak hydraulic capacity is 11.0 MGD.

Unit Processes Summary

Table III-B provides a summary of unit treatment processes and key associated

equipment. Physical and operational capacities are listed where applicable.

24a-25



III-6

Table III-B Wastewater Treatment Plant Processes

Unit Process

Unit Process

Features/Descriptions

PRELIMINARY TREATMENT

Bar Screens 2 ea. 3’ wide mechanical rotating drum screens

with inclined auger/compactor, manual bypass

bar screen

Aerated Grit Chamber Volume ≈ 18,000 gallons 
t
d ≈ 4.3 minutes @ 6.0 MGD 

Influent Flow Measuring 24” Parshall flume with ultrasonic sensor,

current calibration of 0 to 6 MGD

SECONDARY TREATMENT

Activated Sludge Basins

(four in parallel)

Total Volume ≈ 3,360,000 gal.  
t
d ≈ 11.4 hrs. @ 7.5 MGD 

Two clarifiers, two clariflocculators (in parallel) Rapid sludge removal with separate RAS &

WAS

Surface Area ≈ 2 @ 1,960 sq. ft.; 2 @ 2830 sq. 

ft.

Effluent Holding & Polishing Pond (optional)

Land Treatment Equalization Pond (optional)

Volume ≈ 2.5 MG 
t
d = 17.1 hours @ 3.4 MGD
t
d = 10.0 hours @ 6.0 MGD

DISINFECTION

Ultraviolet Disinfection

Chlorination System

5.5 MGD nominal flow

11.0 MGD peak hour flow

For land application

Effluent Flow Measuring Device and Recorder 18” Parshall flume with ultrasonic sensor

EFFLUENT LAND APPLICATION SYSTEM: 0.5 MGD nominal design capacity

Land Treatment Pumps Two 40 HP vertical turbine, each @ 700 gpm

9 hr./day typical operation

Storage Reservoir 53 acre-feet, 34.5 day detention at 0.5 MGD

avg. design day

Land Treatment Booster Pumps (Upper

System)

2 centrifugal:

415 gpm @ 84 ft. TDH

700 gpm @ 53 ft. TDH

2 MGD peak pumping capacity

Sprinkler Irrigation System 72 acres City-owned

28 acres leased

24a-26



III-7

Unit Process

Unit Process

Features/Descriptions

SLUDGE MANAGEMENT

Aerobic Sludge Digestion

Sludge holding basins

465,000 gals.

2 @ 150,000 gal. ea.

Spray Sludge Land Application 42 acres City-owned

28 acres leased

Contract Sludge Disposal Contractor supplies tanker trucks and pumps

and permits application sites.

Based on current flows/loadings, the plant is at approximately 64 percent of rated

hydraulic capacity and 61 percent of organic capacity. In April 2008, an

instantaneous peak flow of approximately 10 MGD was recorded, about 90

percent of rated peak hydraulic capacity.

The existing plant is in generally good condition; however, the original two

treatment trains (1981-“west plant”) are showing expected signs of almost 30

years of use.

The existing mechanical bar screens are not efficient at removing solids, allowing

material to pass through and creating downstream operational problems.

Because only one aerobic digester was added in the 2001 expansion (two were

originally planned for but one deferred because of budget constraints), one of the

west aeration basins is used for sludge holding/digestion. The UV disinfection

process is approaching design capacity based on peak hydraulics (11 MGD).

Provision in the existing UV system allows for the easy addition of two more

modules. Some of the manual slide gates are extremely difficult to operate and

should be replaced. Most of the “west plant” equipment is original. Mechanical

and electrical/control equipment is in need of repair, upgrade or replacements

(some of which has been postponed for budget reasons. In addition, due to

budget constraints, needed ongoing maintenance has been deferred.

24a-27



IV-1

SECTION IVW
WATER SYSTEM MASTER PLAN

GENERAL

A municipal water system has many components – from service lines/meters, fire

hydrants, water transmission pipes, storage tanks, to water treatment. For any

one component to function, the others must also be operable. To provide good

customer service, at the lowest long-term cost, all of these components must be

integrated into a balanced system.

This Water System Master Plan is intended to represent an optimum system

design. It considers the functional value of the City’s investment in existing water

facilities – and provides overview guidance for extension of service for projected

ultimate development.

The progression of capital improvement projects should start with the Master

Plan. However, the City should conduct a Predesign Phase before proceeding

to final design and construction. The Master Plan is schematic in nature; and

revised development, street layouts, etc. may result in facility designs that are

somewhat different from those illustrated on the Master Plan – but which still

effectively accomplish the intended purpose.

Water usage rates vary significantly seasonally, as well as throughout the day.

Treated water supply facilities (treatment plants and pump stations) are typically

designed to provide maximum day water demands; i.e., the maximum quantity of

water used in any 24 hour period. This generally occurs on hot, dry summer

days. Peak hour, the incremental portion of the maximum rate of water used in

any 60 minute period (but expressed as a daily rate) is most economically

provided from system storage. The maximum day and peak hour demands can

vary considerably, from year to year, depending on many factors such as

temperature, rainfall, construction and industrial activities, etc.

DESIGN CRITERIA

The following criteria were used for development of this Water Master Plan:

Projected ultimate maximum day City demand, including the WSSA, is

approximately 7.34 MGD; estimated peak hour demand is 11.74 MGD.

24a-28



IV-2

Needed water treatment capacity and pumping should be based on

Maximum Day demands.

Size regional transmission mains to meet Peak Hour demands.

Pressure zone “blue lines”, per City policy, be established to provide a

minimum pressure at the highest fixture unit of not less than 40 psi.

Typical distribution piping design standards are:

 Generally, the minimum pipe size should be 8 inch.

 Principle streets and commercial areas should be 10-inch to 12-

inch minimum pipe size.

 The system should be “looped” wherever possible, to prevent

dead ends.

Assure that adequate fire flows will be available for all regions.

Recommended target ranges used for sizing water facilities for fire flows,

typical in the industry, are:

Minimum 1,500 gpm for residential/multi-family.

3,000 to 3,500 gpm for commercial, very high density.

Possible intermediate level (~2,500 gpm), depending on

zoning.

Treated Water Supply

Existing City water treatment capacity, as described in Section III, is 4.55 MGD.

The current City demand of approximately 3.3 MGD represents roughly 72% of

the City’s available treated water supply.

Additional planned capacity is available through:

Expansion of Yampa Gallery System = 0.85 MGD

Addition of three filter trains at the Fish Creek Water Treatment Plant =

2.25 MGD.

The total planned (future) City treated water supply is then 7.65 MGD.

Maximum day demand at buildout within the City limits, not including Mount

Werner Water District, WSSA, or Steamboat II, will be approximately 4.35 MGD,

24a-29



IV-3

about 95 percent of available treated water supply. If one filter train (0.75 MGD)

were out of service, demand would exceed available supply.

As mentioned previously, treated water supply to WSSA is hydraulically limited

by reasonable system transmission capacity. Therefore, from a hydraulic

standpoint, development of the Elk River supply system is needed when the

WSSA approaches 20 percent, or approximately 800 EQR. In addition to the

hydraulic limitations, long residence times affect water quality. Addition of the Elk

River supply also improves system reliability for fires/emergencies.

Storage

Treated water storage is an essential element of a water system. The primary

functions served by distribution storage are:

Operational storage for:

1. Equalizing the fluctuating demands on the system (meeting peak

demands), resulting in smaller treatment plants, pump stations